Pennsylvania
Department of

=
| £

SOUTHCENTRAL REGIONAL OFFICE

Environmental Protection CLEAN WATER PROGRAM
Application Type Renewal Application No. PA0088307
PP e NPDES PERMIT FACT SHEET PP
Facility Type Sewage ADDENDUM APS ID 310833
Major / Minor Minor Authorization ID 1552636

Applicant and Facility Information

Applicant Name Snyders LLP Facility Name Eagles Crossing Golf Course

Applicant Address 501 Conodoguinet Avenue Facility Address 501 Conodoguinet Avenue
Carlisle, PA 17015-8972 Carlisle, PA 17015-8972

Applicant Contact Shawn Snyder Facility Contact Shawn Snyder

Applicant Phone (717) 960-0500 Facility Phone (717) 960-0500

Client ID 139909 Site ID 495028

SIC Code 7992 Municipality North Middleton Township
[...]
Eagles Crossing Golf Course

3800-PM-BCWO0013  Rev. 8/2025
Permit Permit No. PA0038307

The issuance of this permit does not convey any property rights of any sort, or any exclusive privilege. (40

CFR 122 41(q))
D. Duty to Reapply

If the permittee wishes to continue an activity regulated by this permit after the expiration date of this permit,
the permittee must apply for a new permit. (40 CFR 122.41(b})

E. Other Laws

The issuance of this permit does not authorize any injury to persons or property or invasion of other private
rights, or any infringement of state or local law or regulations.

19

26



NPDES Permit Fact Sheet NPDES Permit No.
PAO0088307
Eagles Crossing Golf Course

3800-PM-BCWO0013  Rev. 8/2025
Permit Permit No. PA0038307

[ PART C |

. OTHER REQUIREMENTS

A No storm water from pavements, area ways, roofs, foundation drains or other sources shall be directly
admitted to the sanitary sewers associated with the herein approved discharge.

B. The approval herein given is specifically made contingent upon the permittee acquiring all necessary
property rights by easement or otherwise, providing for the satisfactory construction, operation, maintenance
or replacement of all sewers or sewerage structures associated with the herein approved discharge in, along,
or across private property, with full rights of ingress, egress and regress.

C. Collected screenings, slurries, sludges, and other solids shall be handled and disposed of in compliance
with 25 Pa. Code, Chapters 271, 273, 275, 283, and 285 (related to permits and requirements for landfilling,
land application, incineration, and storage of sewage sludge), Federal Regulation 40 CFR 257, Pennsylvania
Clean Streams Law, Pennsylvania Solid Waste Management Act of 1980, and the Federal Clean Water Act
and its amendments. The permittee is responsible to obtain or assure that contracted agents have all
necessary permits and approvals for the handling, storage, transport, and disposal of solid waste materials
generated as a result of wastewater treatment.

D. If, after the issuance of this permit, DEP approves a municipal sewage facilities official plan or an amendment
to an official plan under Act 537 (Pennsylvania Sewage Facilities Act, the Act of January 24, 1966, P.L. 1535
as amended) in which sewage from the herein approved facilities will be treated and disposed of at other
planned facilities, the permittee shall, upon notification from the municipality or DEP, provide for the
conveyance of its sewage to the planned facilities, abandon use and decommission the herein approved
facilities including the proper disposal of solids, and notify DEP accordingly. The permittee shall adhere to
schedules in the approved official plan, amendments to the plan, or other agreements between the permittee
and municipality. This permit shall then, upon notice from DEP, terminate and become null and void and
shall be relinquished to DEP.

E. The permittee shall optimize chlorine dosages used for disinfection or other purposes to minimize the
concentration of Total Residual Chlorine (TRC) in the effluent, meet applicable effluent limitations, and
reduce the possibility of adversely affecting the receiving waters. Optimization efforts may include an
evaluation of wastewater characteristics, mixing characteristics, and contact times, adjustments to process
controls, and maintenance of the disinfection facilities. If DEP determines that effluent TRC is causing
adverse water quality impacts, DEP may reopen this permit to apply new or more stringent effluent limitations
and/or require implementation of control measures or operational practices to eliminate such impacts.

Where the permittee does not use chlorine for primary or backup disinfection, but proposes the use of
chlorine for cleaning or other purposes, the permittee shall notify DEP prior to initiating use of chlorine and

monitor TRC concentrations in the effluent on each day in which chlorine is used. The results shall be
submitted as an attachment to the DMR.

20

27



NPDES Permit Fact Sheet NPDES Permit No.
PA0088307

Eagles Crossing Golf Course

ié Department of . Southcentral Regional Office
Environmental Protection CLEAN WATER PROGRAM
Application Type  Renewal Application No.  PADD88307
Non- NPDES PERMIT FACT SHEET
Facility Type Municipal INDIVIDUAL SEWAGE APSID 310833
Major / Minor Minor Authorization ID 1512098

Applicant and Facility Information

Applicant Mame Snyders LLP Facility Name Eagles Crossing Golf Course

Applicant Address 501 Conodoguinet Avenue Facility Address 501 Conodoguinet Avenue
Carlisle, PA 17015-8972 Carlisle, PA 17015-8972

Applicant Contact Shawn Snyder Facility Contact Shawn Snyder

Applicant Phone (717) 960-0500 Facility Phone (717) 960-0500

Client ID 139909 Site ID 495028

Ch 94 Load Status Not Overloaded Municipality North Middieton Township

Connection Status No Limitations County Cumberiand

Date Application Received January 17, 2025 EPA Waived? Yes

Date Application Accepted January 29 2025 If No, Reason

Purpose of Application NFDES Permit Renewal.

Summary of Review

Snyders LLP has applied to the Pennsylvania Department of Environmental Protection (DEP) for reissuance of its NPDES
permit. The permit was last reissued on August 4, 2020 and became effective on September 1, 2020. The permit expired on
August 31, 2025 but the terms and conditions of the permit has been extended since that time.

Based on the review, it is recommended that the permit be drafted.

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bullefin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Builetin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP's discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvama
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area

of the discharge.
Approve Deny Signatures Date
X Passar B
Jinsu Kim / Environmental Engineering Specialist October 9, 2025
x Wianin . Bedened fOr
Daniel W. Martin, P.E_{ Environmental Engineer Manager October 20 2025

28



NPDES Permit Fact Sheet NPDES Permit No.
PA0088307

Eagles Crossing Golf Course

NPDES Permit Fact Sheet NPDES Permit No. PAQOS8307
Eagles Crossing Golf Course

Discharge, Receiving Waters and Water Supply Information

Quifall No. 001 Design Flow (MGD) _.0035
Latitude 40" 12’ B5" Longitude -T70 14" 24"
Quad Name Carlisle Quad Code 1728

Wastewater Description:  Sewage Effluent

Receiving Waters  Conodoguinet Creek (WWF) Stream Code 10194
NHD Com ID 56406665 RMI 41.3
Drainage Area 368 sq.mi. Yield (cfs/mi?) 0.1244
Qr-10 Flow (cfs) 45.8 Qr-10Basis USGS StreamStats
Elevation (ft) 419 Slope (ftift)

Watershed Mo. 7-B Chapter 93 Class. WWF
Existing Use MNone Existing Use Qualifier MNone
Exceptions to Use Mone Exceptions to Criteria Mone
Assessment Status Impaired

Cause(s) of Impairment Organic Enrichment/Low D.O.

Source(s) of Impairment _Unknown

TMDL Status M/A Mame N/A

Mearest Downstream Public Water Supply Intake Carlisle Water Treatment Plant

PWS Waters Conodoguinet Creek Flow at Intake (cfs)

PWS RMI 37.03 Distance from Outfall (mi) 4.27

Drainage Area
The discharge is to Conodoguinet Creek at RM 41.3. A drainage area upstream of the discharge is estimated to be 368
sq.mi. using USGS StreamStats available at https://streamstats.usgs. gov/ss/.

Streamflow
USGS Stream Stats produced a Q7-10 of 45.8 cfs at the point of discharge.

Caonodoguinet Creek

Under 25 Pa Code §93 .90, Conodoguinet Creek from PA 997 at Roxbury to Mouth is designated as warm water fishes and
supports migratory fishes. Conodoguinet Creek is a tributary of Susquehanna River which is also designated as warm
water fishes. Mo special protection water is therefore impacted by this discharge. DEP’s latest integrated water guality
report prepared in 2024 shows that sections of the Conodoguinet Creek near the discharge location is impaired for organic
enrichment and low dissolved oxygen as a result of unknown sources. This impairment was identified as Category 5 by
DEP in 2018 which requires the development of a Total Maximum Daily Load (TMDL). The TMDL development date is not
yet defined as of the date of this fact sheet.

Public Water Supply intake

The fact sheet developed for the last permit renewal indicates that the nearest downstream PWS is Carlisle Borough in
Marth Middleton Township at RMI 37.03 about 4.27 miles downstream of the discharge. Given the distance and nature, the
discharge is not expected to significantly impact the water supply.

29



NPDES Permit Fact Sheet
PA0088307

Eagles Crossing Golf Course

NPDES Permit No.

NPDES Permit Fact Sheet

NPDES Permit No. PA0088307
Eagles Crossing Golf Course

Treatment Facility Summary
Treatment Facility Name: Eagles Crossing Golf
WQM Permit No. Issuance Date
2100401 4/13/2000
Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Secondary With Chlorine With
Sewage Ammonia Reduction Extended Aeration Dechlorination 0.0035
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
Combination of
0.0035 7. Not Overloaded Aerobic Digestion methods

The permittee owns and operates an on-site sanitary wastewater treatment plant to serve a golf course. This facility is an
extended aeration activated sludge treatment process consisting of a bar screen, EQ tank, aeration tank, clarifier, chlorine
contact tank, dechlorination tank and an outfall structure. The facility has both annual average design flow and hydraulic
design capacity of 0.0035 MGD. Norweco tablets are used for both chlorination and dechlorination. A sludge holding tank
is available for sludge storage prior to hauled off site via a local septic hauler for land application.

(During 10/7/2025 Site Visit)

Compliance History

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.

Summary of Inspections: | 03/23/2022: DEP conducted a routine inspection. No significant violation was noted at the
time of inspection.

Other Comments: DEP'’s database revealed that there is no open violation associated with this facility or

permittee.

30



ZL00'0 > wnwixely Apeq
{Rep/sq)) NYL

oLo= ETAN [ oLo> 0Lo> 0Lo= 8g S6¥ Sl 0= 0Lo> 0Lo= eLo> Fpuop abesany
(7/6ww) ejuowy

605> winuely Aieq
{1/Buw) uaBony |ejo)

NPDES Permit No.

50210 > WNLWKEP] Al
(Repysar)
uabioniy |ejo|

¥05 > wnwyxepy Aeqg
(/6w spyN-sjenIN

PELLOD wnwyxepy feq
> (fep/sql) smN-21eIN

9861 0l B8V [ 0L = ol ¥61 9861 g Ll 9 5S¢ wnwixe Areg
(lwr poL/oN}
oo [esey

W

Z0e9> | 98¢ 99LE¢ [Ta4 05> [CETENETEET)
(lw poLroN}
ooy [eas4

95> | C9leE> | B0EC> 8¢8¢ ale= L= EBEL

06 5g 55l 50l Sk S 574 5ET Zl 9z 5l gl Aoy sbelany
(/bw) s

S6¢ FZ> TS e S5E £9 06 5€EC 509 Z5 597 > 89 Alywiop sbesany
(1/6w) saogo

T} 6E0 GED 0£0 0£'0 0£0 0 5% 0 GED 650 £v o 620 wnwixepy fjeg
(Bw) oHL

£20 1Z0 Z20 €20 0z 0 gL 0E0 €20 6L O vZ0 Ze 0 CIX) Flyuopy abesany
(Bw) oHL

968 96 L I aLL wnwipy fieg
(16w) og

9E'8 198 8L'6 866 19°€lL fd=p 8 1E2L

08 ] ] 8 78 z8 £g ] (3] 8 9] 9/ I
SnoauUejuelsu|
(ns)yd

L s 8/ 6L 0g 08 08 8 64 'l vl 0L wnwung
SNOAUBUBISU|

(ns)Hd

SFL00D g L ¥ ] [4 080000 ¥ aLiooo ] £ 9 wnwixep Aleq
9.0000 | S/L00°0 | SELO0D | 190000 | 9610070 FS000°0 452000 | 612000 | 922000 (@) mold

5§ 68 460 £0¢ FLl arl 60 LIS 9 8Ly LLE re Fiyuop aBesany
£9000°0 | L¥0000 | £9000°0 | 090000 | 0E000°0 [ Le0000 | EFOO0O0 | 910000 | #FO00'Q | €0L00Q | 8800070 | 580000 (a9 W) Mol

YEONY | ¥&d3S | v& 100 | YZAON | #€030 | SENVIE | 2834 [ GEHVIN | GEHdV | STAVIN | SENOr [ seanr ejaeed

{szoZ ‘1€ Anr 03 pzoz ‘L ysnBny woy) Lop 11epno 104 BIRQ HINA

Ble( Juan|yj |

NPDES Permit Fact Sheet
Eagles Crossing Golf Course

PA0088307

asino7) Jjoo buissoi sajbeg

10£8800Vd "ON Nuwiad $30dN 198yg joed Jjudad S30dN

31



NPDES Permit No.

Yl wnwixely Aeq
(/6w
snuoydsoyd |eje|

8100 wnwixepy fjeq
(Kepysay)
snuoydsoyd |eo)|

50> wnwxe freg
{(1/BW) NyL

NPDES Permit Fact Sheet
Eagles Crossing Golf Course

PA0088307

asino7) Jjoo buissoi sajbeg

10£8800Vd "ON Nuwiad $30dN 198yg joed Jjudad S30dN

32



NPDES Permit No.

9
aysodwo) leadj} XXX xe|y Areq XXX XXX el Ared XXX snioydsoyd |ejo]
IH8 poday poday
aysodwog leafy] XXX xepy fieg XXX XXX xep fieg XXX uaBonn 1yepialy 1o
IH-8 poday poday
aysodwon Yluowyz XXX XXX Hoday XXX XXX XXX usBoaN-ejuoLWIWY
1H-8
uchenaled leadj| XXX xely Ajreq XXX XXX xely Ared XXX usbonin |ejo L
Woday yoday
aysodwog leafy] XXX xepy fjieg XXX XXX xep fieqg XXX N SE 9lLIN-8jBIIN
IH-8 poday poday
qelg Yuowyz XXX xely fieq uesay 039 XXX XXX XXX og dag - | fepy
000k noz {lw goL/oN) wioyor) jeaay
qel tpuowyz XXX xe|y Areq ues|y 029 XXX XXX XXX 0€ 4dy - L 1RO
ooook 0oog (lw goL/ ON) wiojjeg |eday
aysodwog Yuowysg 09 XXX 0g XXX XXX XXX spljog papuadsng |gjo]
IH-8
aysodwod yjuoug 05 XXX 5C XXX XXX XXX (50080) puewaq usbixg
IH-8 |ealWayaolg snoeleuogier
qel Aepyl XXX xely Ajreq 50 XXX XXX XXX (D¥1) 2uliolyd enpisay |ejo L
9l
qes9 Repy| XXX KX XXX u Aleg XXX XXX uabixg panjossig
0'g
qeig feprl 06 XXX XXX U 15Ul XXX XXX (n's) Hd
09
painseajy Feaml XXX XXX XXX XXX xm__.___n_z_mc Hoday (@ow) mor4
uoday
adf] Kouanbaiq WnwWixep winwixepy Aypuop WU LOEEITY Aypuopy
ajdwesg JuawaInseay ‘JuEsu| abeiany abeiany abelany
pannbay {z) Wnuiuiy (7/bw) suonenuasuo) ) (Aepjsq]) suup ssey s1auieled
sjuawasinbay Bunojuopy suonRw uaniy3

‘Huad Jueuna ay) ul paypads sjualanbal Bulo)uoLl puE SjwW| JUBNYYS SBZUBWIWLNS MOjag B|qe) Y

swawainbay Buuoljucy pue s)wy] Juan|y3 bunsixg |

NPDES Permit Fact Sheet
Eagles Crossing Golf Course

PA0088307

asino7) Jjoo buissoi sajbeg

10£8800Vd "ON Nuwiad $30dN 198yg joed Jjudad S30dN

33



NPDES Permit Fact Sheet
PA0088307

Eagles Crossing Golf Course

NPDES Permit No.

NPDES Permit Fact Sheet NPDES Permit No. PAQ088307

Eagles Crossing Golf Course

Development of Effluent Limitations

Qutfall No. 001

Design Flow (MGD) .0035

Latitude

407 12' 55.007

Wastewater Description:

Sewage Effluent

Longitude

-77° 14" 24.00"

Technology-Based Limitations

The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable:

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation
CBODs 25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1)
- 40 Average Weekly 133.102(a){4)(ii) 92a.47(a)(2)
Total Suspended 30 Average Monthly 133.102(b)(1) 92a.47(a)(1)
Solids 45 Average Weekly 133.102(b)(2) 92a.47(a)(2)
pH 6.0-9.05.U. Min — Max 133.102(c) 95.2(1)
Fecal Coliform
(51 - 9/30) 200 /100 ml Geo Mean - 92a.47(a)(4)
Fecal Coliform
{51 — 9/30) 1,000 /100 ml IMAX - 92a.47(a)(4)
Fecal Coliform
(10/1 — 4/30) 2,000/100 ml Geo Mean - 92a.47(a)(5)
Fecal Coliform
(1011 — 4/30) 10,000 /100 ml IMAX - 92a.47(a)(5)
Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2)

Water Quality-Based Limitations

WQM 7.0 version 1.0b is a water quality model designed to assist DEP to determine appropriate permit requirements for
CBOD5, NH3-N and DO. DEP's technical guidance no. 391-2000-007 describes the technical methods contained in the
model for conducting wasteload allocation analyses and for determining recommended limits for point source discharges.
When the discharge is to a large stream and there has not been any changes to the water quality criteria and discharge,
DEP generally reviews the results of previous modeling efforts and uses those results, if appropriate performed, for the
upcoming permit renewal. This permitting approach is consistent with DEP's SOP no. BPNPSM-PMT-033. The modeling